PARTS LIST

BC230

CONTENTS

. CARBURETOR, FUEL TANK .....ccoooiiiiiiiiiinsiiesiecieen 9
ACCESBORIES ..o 11

2021, 09,



BC230

1. MAIN BODY

1

Status|Position NZ;:Ither Parts Name [Unit Quantity[Set Unit Quantity| Specification |RemarksMaker code
1 366152 BC230(MUS)(TH) 1
2 560312 1 BC23DX Incl.3-5
3 221474 CLUTCH HOUSING 1 M5 M6 7739
4 016405 BEARING #6200ZZ 1 #6200ZZ #6200ZZ
5 013825 SNAP RING 1 713930 #30
6 096042 BOLT 1 10 M5X30 77 t/F | M5x30
7 560815 Driveshaft Tube 1 24XT1.2X1450
8 560315 1 BST23(MUS)
9 229091 CLUTCH DRUM ASSY 1 54XM7
10 560427 THROTTLE LEVER ASSY 1 SWYH24/TY" ¥A47%




Parts

Status|Position Number Parts Name [Unit Quantity(Set Unit Quantity| Specification |RemarksMaker code

11 054691 HANGING BRACKET ASSY 1 (24) MB1020 Incl.12
12 089738 BOLT 1 10 M5X15 M5x15
13 560812 Label 1 BC230 BC230
14 213750 CAUTION MARK 1 I5SM¥-I S#42° | Caution
15 560373 Loop Handle Ass'y 1 2471 Incl.16-18
16 213171 IHANDLE BRACKET RUBBER| 1
17 222142 SCREW 4 10 M5X28(MK) M5x28
18 081027 NUT 4 5 M5X0.8 171 M5

A 19 560229 SHOULDER BAND ASSY 1 1800L7/27F Incl.20
20 560282 HOOK 1 NO.07017D
21 560104 SAFETY COVER ASSY 1 MB2000-1 /0 Incl.22
22 560158 BOLT 2 10 M5X2577 t/F | M5x25
23 817002 BOLT 4 5 M5X20(SM) M5x20




BC230

2. GEAR CASE
1
r—---">--"-"""""""F"""""""/""" L __________________ —l
! |
' |
! |
| A |
| 10 |
! |
! |
' |
' |
! |
' |
' |
' |
' |
' |
! |
' |
' |
' |
' |
' |
' |
' |
' |
' |
' |
' |
' |
' |
' |
' |
' |
' |
! |
' |
| 13 |
' |
|
| 14 \% I
|
' |
|
| ) \% l
|
' |
' |
| 16 I
e |
| |
! |
|
L |
iy
1
Status|Position| Parts Number Parts Name Unit Quantity | Set Unit Quantity | Specification |Remarks|Maker code
1 560811 Gearcase Ass'y 1 BC230/M8 ##Y |Incl.2-17
2 560705 Gearcase 1 BC200T
A 3 560504 BOLT 1 M6X8 77" ¥Vt M6x8
4 560706 Bearing 1 #626 #626
5 560707 Blade Shaft 1 BC200T/M8 14
6 561016 Gear Set 1 560708+560710
7 560709 Bearing 1 #6000 2RS #6000
8 054676 RING SNAP 1 5 713726 #26
9 560711 Bearing 1 #609 ZZ #609
10 228477 C-SHAPED RING 1 ¥ 7399 STW-9 #9




Status|Position| Parts Number Parts Name Unit Quantity | Set Unit Quantity | Specification |Remarks|Maker code
11 140270 C-SHAPED SNAP RING 1 713924 #24
12 560712 CAP SCREW 1 MS5X30 M5x30
13 560713 1 BC200T
14 560148 1 BC2000
15 560149 1 BC2000
16 560150 NUT 1 5 M8 E4 Y M8
17 560716 SCREW M5X16 1 M5X16(SMK) M5x16
BC230
3. ENGINE
N
R
4
.5
1
‘e Parts Unit Set Unit . . Maker
Status|Position Number Parts Name Quantity Quantity Specification Remarks code
1 875528 EE233TH/01 1 EE233TH/01
2 278641 CYLINDER 1
3 289643 GASKET 1 T0.5




PO S Parts Unit Set Unit . . Maker
Status(Position| o . Parts Name Quantity Quantity Specification Remarks code
4 267290 CAP SCREW 2 5 M5X20WSW+# M5x20
5 | 272744 INSULATOR 1 New gasket
required
6 267049 GASKET 1 5
7 265924 CAP SCREW 2 5 MS5X25WSW-+7 M5x25
8 275634 MUFFLER 1 YAIN A Yy
9 266402 CAP SCREW 2 5 M5X55777% M5x55
10 273262 GASKET 1
11 563726 UNDER COVER 1
12 261607 CAP SCREW 1 5 M5X16WSW M5x16
TOP COVER
13 ] 56333 COMPLETE(TH) !
14 280144 TAPPING SCREW 1 5 4X1659E" V7 72 4X16
X 15 563679 1 246595
16 280488 BEARING 6001C3 2 6001 C3)~" b PPL 6001
x 17 563633 OIL SEAL 1 HTC12287 7" Y24Y
X 18 563632 OIL SEAL 1
19 563635 SNAP RING #28 1 5 7+3928 H28
20 261612 CAP SCREW 3 M5X30 M5x30
21 272204 PISTON 1
22 264891 PISTON RING 2 (2)required
23 261036 PISTON PIN 1 5.7X8X23.5L
24 288520 NEEDLE BEARING 1 8E-KV8X11X11.8
25 261576 CLIP PISTON 2
26 274146 CRANK SHAFT 1
27 280375 CLUTH ASSY 1 5439979F ¥A95Y Incl.28,29
x 28 280407 2
29 264889 SPRING 1
30 264505 BOLT 2
31 261777 WAVE WASHER 2 5
32 261189 WASHER 2 5 6X16.5XT1.2 6x16.5xt1.2
33 283386 FAN COVER 1
34 261250 CAP SCREW 4 5 M5X20 M5x20
X 35 563535 1 Incl.36,37
36 277797 ROTOR 1 AD89-41-1000
37 277798 IGNITION COIL ASSY 1 AD89-41-2000
38 261076 WOODRUFF KEY 3X10 1 5 AY13X10 3x10
39 261417 NUT ROTOR M8 1 5 M8 M8
40 280381 SPACER 2 5
41 261256 BOLT 2 5 M4X25 M4x25
42 285982 SPARK PLUG(BPM8Y) 1 NGK BPM8Y NGK BPM8Y
43 263804 WIRE COIL 1 155t5HCBH
44 282880 WIRE LEAD 1 95M5 CBH
45 264588 CLAMP 1 5
46 563307 RECOIL STARTER ASSY 1 19294739 Incl.47-59
47 273093 STARTER ASSY 1 Incl.48-58
48 280492 REEL 1
49 287421 SPRING 1 T0.4
50 280494 SCREW SET 1
51 280495 ROPE ASSY 1 Incl.52-54
52 283616 STARTER ROPE 1
53 280497 STARTER KNOB 1
54 280550 STOPPER 1
55 280547 WASHER 1 10
56 280548 COLLAR 1
57 269423 NUT 1 5 vh71I M5
58 288500 PLATE 1 269999390-7" A1
59 287399 STARTER PULLEY ASSY 1 2 AhAMA
60 282096 SCREW 1 5 M4X164793 Y M4x16WSW
M4X20WSW+3/3
61 283391 SCREW 2 5 B M4x20
62 563735 Label 1 M EE233 EE233
63 563701 1




BC230
4. CARBURETOR, FUEL TANK

i
1
PO S Parts Unit Set Unit . . Maker
StatusPosition| o . Parts Name Quantity Quantity Specification Remarks code
1| 289885 CARBURETOR 1 WyL-3204 | [nel:2-15 New gasket
required
2 274472 | CARBURETOR BODY 1 WB5-8879
3 262991 PURGE BODY 1 WB5-2557
4 262992 COVER 1 WB21-3147
5 261874 PRIMER 1 WB188-12
DIAPHRAGM
6 283905 METERRING 1 WB95-614
7 262993 GASKET 1 WB92-359
8 262994 DIAPHRAGM 1 WB95-99
9 282576 GASKET 1 WB92-415
10 285030 MAIN JET 1 'WB112-3070-340)




PO S Parts Unit Set Unit . . Maker
StatusPosition| o . Parts Name Quantity Quantity Specification Remarks code

11 261871 O-RING 1 WB16-104
12 261876 RING 1 WB16-71
13 261658 SWIVEL 1 WB52-34
14 264682 SCREW 2 WB96-364
15 262996 SCREW 4 5 WB96-425
16 261864 GASKET 1 5
17 246909 CASE ASSY 1 2.0 WYL3Y
18 262720 CAP SCREW 2 5 M5X55WSWif M5x55
19 269030 ELEMENT 1 HR-50799
20 246542 CLEANER COVER 1 70 MARUYAMA
21 286349 KNOB BOLT 1
22 280020 CAP 1 5 NI
23 563261 TANK ASSY 1 IA50B52C160D85 Incl.24-34
24 563466 |FUEL TANK CAP ASSY 1 0.5L
25 275306 |FUEL TANK CAP ASSY 1 Incl.26
26 274875 PACKING 1 KRYNAC4975F
27 563262 BREATHER ASSY 1

x 28 563232 FUEL PIPE ASSY 1 Incl.29-34
29 563233 FUEL PIPE ASSY 1 Incl.30-32
30 288192 GROMMET 1
31 261690 FUEL PIPE 1 3X5X160L(7R) 160L
32 288194 RETURN PIPE 1 3X6X85(%) 3x6x85
33 277887 FILTER ASSY 1 125-935
34 563014 CLIP 1
35 268940 SCREW 2 MSX18WSW-12 M5x18
36 284695 SCREW 1 M5X18WSW+F M5x18
37 563014 CLIP 1




BC230

5. ACCESSORIES

2
-11 -
1
Status|Position|Parts Number Parts Name Unit Quantity|Set Unit Quantity| Specification |Remarks |Maker code

1 210418 BOX SPANNER 1 13X19X(H)F 740" [13x19x(+)

2 022865 DOUBLE-ENDED SPANNER 1 8X10 8x10

3 219431 SPANNER 1 2N 3 3mm

4 560814 Instruction Manual 1 BC230 BC230




